i%s@lu‘h‘on SO - 13 ada,ﬂifﬂﬁ “/‘B{O[

~ACT 537 PLAN

East Manchester Township
York County, PA

[E N [12E)

[7vevtspcanr’
HEWDERRY

LHAS LT

MARRINGTON " - -

FRANKL IH N

oo vaudving )

f.-.;(ll‘ a [ige

reatreey
LOMER VIKDSOR

PARADISE

CHANCEFORD

@Uﬂ'ith

SPRINGFIELD

~d mor 1
HOPEWELL

CORORUS HALVSIGEY

) ) “HANHEIH - . . rLaaLe l k
VEST HAMNCIN Y CedB IYY 0
: Felghoad
. | snrevsauR

PEACH BOTTOM
if’l‘n‘;‘il p 1R

-December 2001

o ~ Prepared by:
GORDON L. BROWN & ASSOCIATES, INC.
2238 S. Queen Street -
York, PA 17402-4631 -




TABLE OF CONTENTS

CHAPTER ! - EXECUTIVE SUMMARY

Need Areas
Alternatives

Costs

Municipal Commitments
Implementation
Municipal Actions

CHAPTER 2 - BACKGROUND INFORMATION
[...]
understand how public water is supplied to the Township, interviews were conducted
with Ryan M. Ural of The York Water Company. e supplied the following information

concerning The York Water Company’s facilities within the Township.

Presently the entire public water system owned by The York Water Company within the
Township serves 716 customers, of which 650 are residential customers. The estimated
population served is 2,850 people. Most of the industrial/business water customers are
located in the southwestern corner of the Township in the Board Road and North George
Street Extended area. It is anticipated that as growth continues in this area, The York
Water Company will continue to expand its service area to meet the greater water
demand. The York Water Company does not own any water wells within the Township.

All water supplied by The York Water Company to its Township customers originates

East Manchester Township Act 537 Plan 2-23




from the Lake Williams and Lake Redman reservoirs. Large force mains, 10” and 12” in
diameter, supply water to the Township along Board Road, North George Street Extended
and North Sherman Street Extended. Smaller diameter mains, sub-mains and distribution
lines distribute the water within the Township. Besides this supply and distribution
system, The York Water Company owns a 100-foot tall water storage tank along Board
Road to provide its customers with a constant water supply and water pressure. The tank

has a capacity of 2,000,000 gallons.

Potable water for the Starview Mobile Home Park (MHP} and the Asbury Point
residential development is supplied by private water systems. The system serving the
Asbury Point development is operated under Permit No. 6791512. It currently consists of
one (1) well with a 25 gallon per minute (gpm) maximum pumping rate. The system is
limited to 78 connections until a second source of water is permitted. The average daily
usage is 4,500 gallons. The only water treatment provided in this system is liquid
pypochlorite for disinfection. Besides the pumping, water treatment and distribution

system, there is aiso a 300,000 gallon standpipe for water storage.

Starview MHP is served by a private water system operated under Permit No. 67875005.
It consists of one (1) well with a 25 gpm average flow rate. The maximum rate allowed is
30 gpm. The system currently has 239 connections with an average daily use of 37,700
gallons. Water treatment provided is iron removal and softening. A 92,000 gallon

reservoir provides distribution storage.

G. Identification of Wetlands

The National Wetlands Inventory (NWI), prepared by the U.S. Department of the
Interior’s Fish and Wildlife Service, shows no large concentrations of wetlands within
East Manchester Township. Instead, the National Wetlands Inventory mapping indicates
that the majority of those wetlands inventoried are small and widely scattered. The
largest concentration of wetlands occurs along the Susquehanna River. Smaller groups of
wetlands occur just south of Mt. Wolf Borough, and along the Township’s western

Boundary. This characteristic is closely related to Palustrine wetlands, which are

East Manchester Township Act 537 Plan 2-24




" commonly known as ponds or small lakes. Conversely, riverine wetlands are those

associated with water courses, such as streams, runs, creeks, brooks, and rivers. Riverine

wetlands in East Manchester Township are generally found along the Conewago and

Codorus Creeks. These wetlands are shown on the Natural Features Map, Exhibit 111

NWI mapping, however, does not come close to identifying all existing wetlands in the

Township.

The Soil Survey of York County, PA (1963) was utilized to identify potential wetland

areas based on soil profiles containing hydric components. Table No. 2-4 lists those East

Manchester Township soils that possess a hydric component, as determined by the

Interim List (Revised January 1991) of the USDA Soil Conservation Service.

Map

Symbol

Map Um'ts with Major Hydric Components:

TABLE NO. 2-4

SOILS WITH HYDRIC COMPONENTS

Map Name

Bn
CrA

Mm
We

Map Units with Inclusions of Hydric Components:

Bowmansville silt loam
Croton silt loam, 0 to 3

percent slopes

Huntington silt loam
Melvin silt loam
Worsham silt loam

BdA

BeA

GnB2

HuB

Ls
R4A

RdB

East Manchester Township Act 537 Plan

Bedford silt loam, 0 to 3

percent slopes

Bermudian silt loam, 0 to 3

percent slopes

Glenville silt loam, 3 to 8

percent slopes

Hunting silt loam, local alluvium,
3 to 8 percent slopes

Lindside silt loam

Readington silt loam, 0 to 3

percent slopes

Readington silt loam, 3 to 8

percent slopes

Component

Bowmansville
Croton

Huntington

Melvin
Worsham

Wet Spots
Bowmansville
Worsham
Melvin

Watchung
Croton

Croton

Location
Notes

Depressions
Bottom Lands
Depressions
Bottom Lands

Bottom Lands
Depressions

Depressions

2-25




RdB2 ~ Readington silt loam, 3 to 8 percent Croton Depressions
slopes, moderately eroded
Ro Rowland silt loam Bowmansville Bottom Lands

The locations of the soils containing hydric components are shown on the Natural
Features Map, Exhibit IIl. The areas containing hydric components are widely spread
throughout the Township and are generally found in depressions and bottom lands. The
area of hydric soils found in East Manchester Township represents a much larger area

than the amount of wetlands found in the National Wetlands Inventory,

The Soil Conservation Service defines wetlands as:

“Areas that have a predominance of hydric soils and that are inundated or saturated or,
s;_a{urated by surface or groundwater at a frequency and duration sufficient to support, and
under normal circumstances do support, a prevalence or hydrophytic vegetation typically
adapted for life in saturated soil conditions”. Hydric soils are those soils that are
saturated, flooded, or ponded long enough during the growing season to develop
anacrobic conditions in the upper tier of the soil. Two broad categories of hydric soils
exist. These include erganic soils (histosols) which are commonly known as peats and
mucks, and mineral soils which consist of predominately mineral matter and contain less
than twenty percent (20%) organic matter by bulk weight. Mineral soils that are hydric

are saturated long enough to affect chemical and physical soil properties.”

Wetland hydrology is the total of wetness characteristics in an area that are inundated or
have been saturated for a sufficient period of time to support hydrophytic vegetation. As
indicated, this inundation or saturation may come from many sources. Wetlands in East
Manchester Township are the result of direct precipitation, surface runoff, groundwater,

and overland flooding.

The value of a wetland is often overlooked. However, their value warrants protection as
they serve as fish and wildlife habitats, they function as flood protection and erosion
control facilities, and they help to improve water quality. Additionally, wetlands support
a productive aquatic environment which is vital to aquatic animals and fish. Wetlands
beneﬁt‘ man by providing forage fish for predatory fish which serve as human food, and

they provide recreation areas and aesthetic qualities.

East Manchester Township Act 537 Plan 2-26




III. EVALUATION OF EXISTING WASTEWATER TREATMENT AND

CONVEYANCE SYSTEMS

A. Identification of Municipal and Non-Municipal Wastewater Treatment Systems

The Northeastern York County Sewer Authority currently owns, operates and maintains
the municipal wastewater collection and treatment facilities within the Township. The
wastewater collection system contains eight (8) pump stations which serve residential and
professional/commercial developments. One (1) private treatment facility with its own
collection system serves the Asbury Point residential development in the eastern corner of

the Township at the confluence of the Susquehanna River and Codorus Creek

Northeastern York County Sewer Authority Wastewater Treatment Plant

The existing municipal wastewater treatment plant located north of Mount Wolf Borough,
and operated under NPDES Permit No. PA 0023744 services approximately 1669 EDU’s
and 10 commercial/business establishments producing industrial wastes primarily in the
Boroughs of Mount Wolf and Manchester, the developed areas along North George Street
Extended and Sherman Street Extended to the south, and along Board Road to the north.
The treatment plant is a 1,70 MGD permitted plant and employs trickling filters with
anaerobic sludge digestion using the following treatment units: aerated grit chamber,
communitors, primary clarifiers, synthetic media trickling filters, contact secondary
clarifiers, chlorine contact tanks, sludge thickener and anaerobic digester. The following
figure provides a schematic of the plant’s treatment process. Influent flows enter through
an acrated grit chamber, and then splits for separate flow monitoring and comminution
into two paths. Each flow path enters a primary clarifier, then is pumped into separate
secondary treatment synthetic media trickling filters. Flows from the trickling filters are
recombined prior to discharge through two aerated solids contact secondary clarifiers,

chlorinated and discharged through an outfall sewer paralleling Hartman Run across

East Manchester Township Act 537 Plan 2.27




Brunner Island to the Susquehanna River. Sludge removed from the clarifiers is pumped
to a thickener, followed by a two-stage heated anaerobic digester with gas collection and
methane-burning facilities. The plant is equipped to feed liquid alum for phosphorus
removal and gas chlorine for disinfection. No major expansion of the plant is anticipated
in the foresec¢able future. The plant operates very efficiently and is in good condition.
Digested sludge from the anaerobic digester is transported by Authority trucks to

permanent agricultural utilization sites and injected using Authority equipment.

The plant effluent limitations as specified on the NPDES permit are as follows:

TABLE NO. 2-5
EFFLUENT LIMITATIONS
NORTHEASTERN YORK COUNTY SEWER AUTHORITY WWTP

Mass Units (Ib/d) Concentrations (mg/l)
Max Weekly Avg. Max Weekly
Avg, Avg, Monthly Avg. Inst. | Measurement
Monthly Avg, Max Frequency
5 day BOD 354 532 25 40 Twice/Month
Total Suspended
Solids 425 638 30 45 Twice/Month
Phosphorus as P 28 2
D.0. Minimum 5.0 Daily
Chlorine Residual Report Daily
Ph 6.0 (Min) 9.0 Daily
Fecal Coliform ' 200 (5/1 —9/30) Twice/Month
10,000 (10/1-4/30)

Accordihg to Discharge Monitoring Report records, the facility has performed
satisfactorily in meeting effluent requirements. The Chapter 94 Report for 1999 projects a
2004 flowrate of 801,000 gpd. The 3 month maximum average daily flowrate for 2004 is
projected to be 1,097000 gpd, 64.6% of the plant’s hydraulic capacity. The 1999 Chapter

04 also reports on the plant’s organic loading. The average organic loading for 2004 is

East Mancliester Township Act 537 Plan 228




projected to be 1,420 pounds per day (ppd). The one month maximum loading for 2004 is

projected to be 2,259 ppd, 78.14% of the plant’s organic loading capacity.

The Chapter 94 Report did not identify any problems at the WWTP. It does, however,

report the enactment of a resolution for sewer use and control of industrial wastes. This

resolution will apply to the industrial contributors to the WWTP. There are currently 8

industrial connections with 2 additional connections projected.

Collection System

The primary service areas served by the treatment plant are shown on Exhibit VIIL. The

sewered areas include the Boroughs of Mount Wolf and Manchester, the areas along

Board Road north of Mount Wolf Borough, and the developed areas south along North

Sherman Street Extended including Starview Mobile Home Park and Sherman Oaks

development. Commercial, professional and residential development south from

Manchester Borough along North George Street Extended also contributes flow to the

wastewater treatment facility. There are a total of eight (8) pump stations located

throughout the system. These pump stations are used to transport sewage through force

mains over ridges and low hills to gravity sewers/interceptors which eventually flow to

the treatment plant. See Exhibit VIII for the locations of the existing pump stations.

Table 2-6 lists the pump stations within the Township and provided pertinent data as

included in the 1999 Chapter 94 Report for the Northeastern York County Sewer

Authority. Capacities for the pump stations shown on the table are either as designed or

determined during by field rating. Flows from the Poplar Estates pump station were not

determined due to the fact that the pump station receives very little flow at this time.

TABLE NO. 2-6

SUMMARY OF PUMP STATIONS

Subdivision Quitfall Location Design Capacity Field Rating Gallons Pumped/Day
GPM | MGD | GPM | MGD AYG MAX
Gravity to North
Sherman Oaks Sherman St. P.S. 180 | 0.259 17,064 | 20412

East Manchester Township Act 537 Plun

2-29




Subdivision - Quifall Location | Design Capacity | Field Rating Gallons Pumped/Day
GPM | MGD | GPM | MGD AVG MaX

Wago Road Gravity to WWTP 80 0.115 1,584 2,112
Orchard Bus. Park | Gravity to WWTP 80 0.115 4,752 30,720
North Sherman St. | Gravity to WWTP 80 0.115 276 0.397 30,305 66,240
Greenwood Gravity to WWTP 189 0.272 24,041 46,267
Estates

Musser Run Gravity to WWTP 615 0.886 220,662 | 623,241
Keimington Gravity to WWTP 80 0.115 6,528 36,816
Poplar Estates Gravity to WWTP Not determined due to low flows

According to the 1999 chapter 94 Report, the collection system is generally in fair to
good condition depending on the age or portion of the system. In 1998, the Greenwood
Pump Station force main was relocated to eliminate surcharging in the area of the 4200
block of North George Street Extended. A section of the Smith Gardens Interceptor from
Forge Hill Road to Maple Strect was replaced and upgraded in 1999, Future projects
include the replacement of the interceptor from the WWTP to Chestnut Street, from
Maple Street to the section along Hartman Run and the Smith Gardens relief interceptor.
The Chapter 94 Report also indicates that all of the pump stations have adequate capacity
for the anticipated future growth.

A sewer collection system maintenance program was instituted in 1995. The program
included flushing and videotaping of sanitary sewer lines. This program is to continue on

a yearly basis, with a portion of the system to be completed each year.

Asbury Point Wastewater Treatment Facility

There is one privately owned WWTP within the Township. This facility serves the
Asbury Point development located at the easternmost point of the Township. Asbury
Point is approved for 224 EDUs of which 78 currently exist. The extended air WWTP has
a rated capacity of 80,000 gpd. Using a standard flow rate of 350 gpd/edu, it is estimated
that the plant currently operates at 27,300 gpd/edu. The rated capacity should be adequate
for the build out of the subdivision. The owner/operator of the WWTP indicated that

there is information available about the treatment plant, however, although requested on

East Manchester Township Act 537 Plan 2-30




several occasions, no documentation was ever furnished. The Township does not intend
to extend the service area of this privately owned wastewater treatment facility. If this
facility ever becomes a problem, East Manchester Township anticipates the construction
of a pump station to redirect the wastewater flows to the proposed WWTP in Saginaw.

Another option would be for the Authority to assume control of the Asbury Point WWTP.
B. Sewage Disposal Needs Analysis

Two methods were used to determine existing problems in the non-sewered areas of the
Township. The first method involved the review of existing Sewage Enforcement Officer
(SEO) records, which identified reported system malfunctions. The available SEO
records generally cover the period 1992-1999. A total of 48 on-lot sewage disposal